
Owner’s Manual | TA500 | 40” Spike Aerator

Manual Contents

Safety Instructions ..........................................................  2

Assembly ............................................................................  4-5

Operation ...........................................................................  5

Maintenance .....................................................................  5

Parts ......................................................................................  6-7

Warranty .............................................................................  8

Your New Spike Aerator

Congratulations on your purchase of a new Precision 
Products Inc. Spike Aerator. Your aerator has been en-
gineered and built to give you the most dependable 
and best performing product possible.

If you experience any problem you can not easily re-
solve, please feel free to contact our knowledgeable 
and helpful customer service department toll-free at  
1 (800) 225-5891.

Caution: Read all Safety Instructions and Operating Instructions Carefully.

Form No. 5572 (Rev. 10/11)



20 
27 1 

7 

31 

36 

15 

12 

12 

16 

41 

13 

23 

18 

28 

35 
34 

37 

5 

32 

11 

42 

6 

20 

20 

21 

23 
29 

8 

26 

14 

40 

4 

33 
3 

39 

24 

29 

35 

38 

25 

36 

38 

22 

43 

31 

30 

36 

31 

1 

34 

36 

2 

9 

 

17 

19 

14



Parts and Support

Please do not return this product to 
the store prior to contacting Precision.

At Precision Products Inc. our goal is to deliver qual-
ity, value and outstanding service. If for any reason our 
product does not meet your expectations, please con-
tact us and we will take care of any problem you may 
have with this unit.

When ordering replacement parts please have the 
model number, part description, part number, inspec-
tor number and date on the box, available so that we 
can best serve you.

1 (800) 225-5891

www.precisionprodinc.com

Precision Products Inc. 
316 Limit St. 
Lincoln IL 62656

No. Part No. Qty. Description

1 4020GY 1 Base Plate

2 5864GY 1 Tow Bar

3 5870 1 A x l e

4 5865GY 1 Handle

5 5568GY 2 Wheel Bracket

6 5869GY 1 Center Plate

7 4019GY 2 End Plates

8 5866GY 1 Handle Brace

9 4263G 1 Lever Link

10 4240G 1 Linkage Bar

11 1243GY 1 Clevis Plate

12 4025GYOS 11 Aerator Blade

13 3150 2 Wheel

14 3042 1 Handle Grip

15 4470 9 1” x 3” Spacer

16 4029GY 2 1’ x 2” Spacer

17 4271 2 1/2” x 3” Hex Head Bolt

18 5583 1 1/2” x 1-1/2” Hex Head Bolt

19 1248 9 5/16” x 3/4” Hex Head Bolt

20 3738 2 5/16” x 1” Hex Head Bolt

21 4281 2 5/16” x 1-1/4” Hex Head Bolt

22 4014 1 5/16” x 1-1/2” Hex Head Bolt

23 2051 1 5/16” x 1-3/4” Hex Head Bolt

24 1752 1 5/16” x 2-1/4” Hex Head Bolt

25 4011 1 1/2” x 1-3/4” Shoulder Bolt

26 1840 1 1/2” x 1-3/4” Clevis Pin

27 1264 26 3/4” Flat Washer

28 1506 4 1/2” Flat Washer

29 1278 1 3/8” Flat Washer

30 1044 2 5/16” Flat Washer

31 1276 9 5/16” Lock Washer

32 3414 2 1/2” Lock Washer

33 5589 2 1/2” Nylon Washer

34 1749 7 5/16” Nylock Nut

TA500

35 4327 4 1/2” Nylock Nut

36 1275 9 5/16” Hex Head Nut

37 4324 2 1/2” Jam Nut

38 5591 2 5/16” Nylock Jam Nut (thin)

39 5590 1 3/8” Nylock Jam Nut (thin)

40 4272 1 Compression Spring

41 4024 2 Spring (Axle)

42 4051 3 Bushing 3/4” (Axle)

43 1042 1 #14 Hitch Pin Clip

15


